
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

264984   ASTM A-36/A-572-50         0.160  0.870  0.012  0.010  0.190  0.019  0.019  0.022  0.005  0.040  0.003  0.007  0.003

264987   ASTM A-36/A-572-50         0.160  0.860  0.015  0.007  0.180  0.029  0.025  0.024  0.005  0.030  0.003  0.007  0.002

361034   ASTM A-36/A-572-50         0.150  0.840  0.013  0.003  0.180  0.076  0.021  0.037  0.015  0.036  0.002  0.007  0.002

361035   ASTM A-36/A-572-50         0.170  0.850  0.016  0.005  0.180  0.087  0.032  0.043  0.015  0.034  0.002  0.007  0.002

361036   ASTM A-36/A-572-50         0.180  0.830  0.014  0.009  0.190  0.082  0.030  0.041  0.015  0.032  0.002  0.007  0.002

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.

264984          261610994A      62.883(KSI)     77.285(KSI)     24(%)

264984          261610996A      64.867(KSI)     78.085(KSI)     26(%)

264987          261611017A      61.533(KSI)     78.674(KSI)     26(%)           8

264987          261611018A      62.627(KSI)     79.328(KSI)     25(%)           8

264987          261611039A      61.533(KSI)     78.674(KSI)     26(%)

264987          261611041A      62.627(KSI)     79.328(KSI)     25(%)           8

361034          261610891A      63.438(KSI)     78.450(KSI)     27(%)

361034          261610892A      64.866(KSI)     79.117(KSI)     26(%)

361034          260610893B      63.438(KSI)     78.450(KSI)     27(%)

361034          260610897C      64.866(KSI)     79.117(KSI)     26(%)

361035          261611127A      64.588(KSI)     79.666(KSI)     24(%)

361035          261611128A      64.103(KSI)     78.879(KSI)     25(%)

361036          261610898A      64.271(KSI)     78.878(KSI)     26(%)

361036          261610899A      62.554(KSI)     77.834(KSI)     27(%)

361036          260610900C      64.271(KSI)     78.878(KSI)     26(%)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

264984          261610998C      4            18.0000      6.0000       12.2000      59.500          23633           0000187828

264987          261611020A      14           18.0000      6.0000       12.2000      59.500          23633           0000187828

361034          261611142A      16           18.0000      6.0000       12.2000      52.100          23633           0000187828

361035          261611139A      16           18.0000      6.0000       12.2000      52.100          23633           0000187828

361036          261611149B      13           18.0000      6.0000       12.2000      52.100          23633           0000187828

361036          261611150A      16           18.0000      6.0000       12.2000      52.100          23633           0000187828

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

264984          261610998C      000260       1002312548
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

264987          261611020A      000260       1002312548

361034          261611142A      000250       1002312548

361035          261611139A      000250       1002312548

361036          261611149B      000250       1002312548

361036          261611150A      000250       1002312548

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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